HYDRAULIC SYSTEM




— 284 —

HYDRAULIC SYSTEM

PART
NUMBER

DESCRIPTION SERIAL NUMBER

HYDRAULIC REMOTE CONTROL TRACTOR ATTACHMENT (Special)

263342

REMOTE CONTROL TRACTOR ATTACHMENT NOTE 2) (See NOTE @D)

262614

264781

(T- E
REMOTE CONTROL TRACTOR ATTACHMENT (T~ ge NOTE 1) (See NOTE A))
REMOTE CONTROL TRACTOR ATTACHMENT (T- E

NOTE 1) (See NOTE(B®))

264783

RemoTe ConTroL TracTor ATTacuMeNnT (T-6) (See NOTE 2) (See NOTE®))

T-6 TRACTORS MUST B8t EQUIPPED WITH THE FOLLOWING PARTS,

IF NOT 50 PREVIOUSLY EQUIPPED, WHEN THE HYDRAULIC REMOTE

CONTROL TRACTOR ATTACHMENT 1S APPLIER TO MACHINES BELOW

SeriaL NumBer TBKM 6967.

6760

DA

CAMSHAFT GEAR

354953

RII

CRANKCASE FRONT PLATE, COMPLETE

354955

R2 |

CRANKCASE FRONT COVER, COMPLETE (NoT SErvice METER)

354956

RI

CRANKCASE FRONT COVER GASKET

355121

R12

CrANKCASE FRONT Cover, COMPLETE (For SERrVICE METER ATTACHMENT ONLY)

262613

R9I

REMOTE CONTROL TRACTOR ATTACHMENT (TD-6) (See NOTE |)

263341

R

REMOTE CONTROL TRACTOR ATTACHMENT (TD-6) (See NOTE 2)

TD-E TRACTORS MUST BE EQUIPPED WITH THE FOLLOWING PARTS,

IF NOT SO PREVIiouSLY EQUIPPED, WHEN THE HYDRAULIC REMOTE

CONTROL TRACTOR ATTACHMENT |5 APPLIED To MACHINES BELOW

Seri AL NuwBeR TDBKM 26462,

252862 RI IoLeEr GEAR BEARING SNAP RING
256820 RI IpLER GEAR SHAFT BoLT
261215 Rl2 CRANKCASE FRONT COVER, COMPLETE
261217 RI CRANKSHAFT GEAR
261218 R3 CRANKCASE FRONT PLATE GASKET
261219 R2 CRANKCASE FRONT COVER GASKET
261220 RI MAGNETO DRIVE GEAR
261221 R3I CRANKCASE FRONT PLATE, COMPLETE
261257 RI GENERATOR BRACKET
263561 RI IDLER GEAR SHAFT BoLT WASHER
119254 Hex Nut, 1/2" N.F. SLoTTeD
103385 Cotter PiN, I/8 x I I
264475 RI IpLER BEARING METERING PLUG |
264661 RII |BLER GEAR SHAFT WiTH DOWEL |
264662 RI |DLER GEAR SHAFT SPACER
264663 R9I | oLER GEAR BEARING |
264664 RI |DLER GEAR
NOTE | - FACTORY APPLICATION = ORDER ON MACHINE ORDER-FORM

NOTE 2 - FIELD APPLICATION - ORDER THROUGH REGULAR SERVICE PARTS CHANNELS

NOTEQD - For TRACTORS NOT EQUIPPED WITH SERVICE METER ATTACHMENT

NOTE (B) - For TrAcTORS EQUIPPED WITH SERVICE METER ATTACHHENT




_285_

HYDRAULIC SYSTEM

HYDRAULIC REMOTE CONTROL TRACTOR ATTACHMENT (Special)

HYDRAULIC PUMP, FLANGE AND HOSE

(T-8)

262632 RY| HyorauLic Pume SucTion Hose

262629 RI 2 HyoRrAULIC PuMP HosSE SUPPORT BRACKET

179835 Cap Screw, 3/8 x 5/8" N.C. Hex Heao

220066 Hex Nut, 3/8" N.C. I
3245 p 3 HyprauLIc PuMp STUD

| 14hgl HEx Jam Nut, 3/8" N.F.

120930 LockwasHER, 3/8" EXTERNAL TooTH

35?21h R9I 4 HyorauLic Pump (TRACTORS EQUIPPED WITH SERVICE METER ATTACHMENT)

355553 RII ] HvorauLic PuMp (TRACTORS NOT EQUIPPED WITH SERVICE METER ATTACHMENT)

179841 cap Screw, 3/8 x I-1/4" N.C. Hex Hedp

179842 Car Screw, 3/8 x 1-3/8" N.C. Hex Heao |
186284 cap Screw, 3/8 x 3-3/L" N.C. Hex Heao 2
124543 5 HyorauLic PuMp DRIVE GEAR Key (Woobrurr No. 3, 1/8 x 1/2")

354952 RI 6 HyorAULIC PUMP GASKET

350818 RI 7 HyorauLic PuMp FLANGE SEAL RING 2
355555 Rl 8 HyorAuL1C PuMP FLANGE

186283 cap Screw, 3/8 x 3-1/2" N.C. Hex Heap 3
103321 LockwASHER, 3/8" 3
262631 R9I 9 HyprauLic Pump PressuRe Hose |
356889 R9I HyprauLic Pump SeEAL RING AND GASKET PACKAGE, COMPLETE X

X - As REQuUIRED




— 286—

HYDRAULIC SYSTEM

Ty

j&?

Ll

ik
[
<=%é§§§

s

‘@

N A-30315

HYDRAULIC REMOTE CONTROL TRACTOR ATTACHMENT (Special)

HYDRAULIC PUMP, FLANGE AND HOSE

(TD-6)
262631 R9I | HyprauLic PuMp PRESSURE HOSE |
262629 RI 2 HyprauLlCc PuMp HOSE SUPPORT BRACKET
179835 Cap Screw, 3/8 x 5/8" N.C. Hex Heap
220066 Hex Nut, 3/8" N.C.
32445 b 3 HyprauLic PuMp STUD
11449k Hex Jam Nut, 3/8" N.F.
120930 LockwASHER, 3/8" EXTERNAL ToOTH
355554 RII ] HyprauLic GEAR Pump
179841 CAP Screw, 3/8 x I-[/U" N.C. Hex Heao
179842 CAP Screw, 3/8 x 1-3/8" N.C. Hex Heao
1 8628) cap Screw, 3/8 x 3-3/4" N.C. Hex Heao 2
103321 LockwASHER, 3/8" i
124543 5 HypbrauLic PuMp DRIVE GEAR Key (Wooorurr, No. 3, 1/8 x 1/2")
261203 Rl 6 HyoRAULIC PuMP GASKET
350818 RI 7 HybRAULIC PuMp FLANGE SEAL RING 2
263307 RI 8 HypraULIc PuMp FLANGE
186282 Car Screw, 3/8 x 3-1/4" N.C. Hex Heao 3
103321 LockwAsHER, 3/8" 3
262632 R9I 9 HybrAULIC PuUMP SucTioN HOsE |
356889 R9| HYDRAULIC PUMP SEAL RING AND GASKET PACKAGE, COMPLETE X
x-As REQUIRED




—..287_

HYDRAULIC SYSTEM

A-30346

HYDRAULIC REMOTE CONTROL TRACTOR ATTACHMENT (Special)

RESERVOIR, SAFETY VALVE, CONNECTIONS AND SUPPORT

(T-6 and TD-6)

355496 Rg? I SAFETY VALVE Hose i
355493 R93 | 2 SAFETY VALVE, COMPLETE

355494 ge 3 SAFETY VALVE Bopy

354853 RrY b SAFETY VALVE PIsToN

354854 Re 5 SAFETY VALVE PIsTON RiNG

35485 Re 6 SAFETY VALVE SLEEVE | i
354855 R2 7 SAFETY VALVE SPRING |
354856 RI 8 SAFETY VALVE COVER GASKET

354852 R3 9 SAFETY VALVE COVER

179796 cap Screw, I/4 x 7/8" N.C. Hex Heap 3

354865 RI1 |10 RESERVOIR TANK STRAP 2

220066 Hex Nut, 3/8" N.C. 4 -
103870 11 PIPE PLuG, |" SQuARE HEAD

190566 i2 Pire NipeLe, | x 4-3/4"

262626 R9I 13 01L RESERVOIR TANK

354867 R 14 RESERVOIR TANK SUPPORT 2

354868 r92 | 15 RESERVOIR TANK OIL STRAINER

108687 16 STREET ELBow, |" (900)

143167 17 PiPE NirpLe, I/2 x 3-3/4" i

108686 18 StreeT ELsow, |/2" (900) |

262625 R9| O1L RESERVOIR, COMPLETE

35538 RI ToucH-ConTROL FLuip (Quart) %

X - As REQUIRED




— 288 _

Y%

HYDRAULIC SYSTEM

353215 RII

BrEAK-AwAY CoUPLING, FRONT SecTioN, COMPLETE

(For CoMPONENTS SEE LIST OF PARTS UNDER DETAILS OF "BREAK-AWAY COUPLING")

119098

StreeT ELsow, |/2" (900)

262633 RI| 3 AuxiLiary CONTROL VALVE HOSE

| 08686 i StrReeT Ersow, 1/2" (90°)

352024 R 5 ConTROL VALVE SEAL

352200 RI2 G CoNTROL YALVE CENTERING SPRING ROD

220064 Hex Nut, |/L™ N.C.

352I98 RI T ConTROL VALVE CENTERING SPRING SLEEVE
352199 RI 8 CoNTROL VALVE CENTERING SPRING

352201 R2 9 CONTROL VALVE CENTERING SPRING WASHER
352202 RI 10 CoNTrROL VALVE CENTERING SPRING LoOck
352203 RI I CONTROL VALVE CENTERING SPRING SPACER
354857 RI AuxiLiIArRY ConTrROL HAND LEVER

181371 cae Screw, 3/8 x 1-3/8" N.F. Hex Heao
103026 Hex Nut, 3/8" N.F.

354846 RII I CONTROL VALVE SHAFT AND YOKE WITH PIN, 142359
142359 Groove Pin, 3/16 x I

355529 RI|

AuxiLIARY CONTROL VALVE, COMPLETE

179824

CaP Screw, 5/16 x 1-3/4" N.C. Hex Heap

103320

LockwAsHER, 5/16"

103874

PIre PLus, |/2" COUNTERSUNK HEADLESS

HYDRAULIC REMOTE CONTROL TRACTOR ATTACHMENT (Special)

CONTROL VALVE, CONNECTIONS AND HOSE
(T-6 and TD-6)

[A¥]

| | —




= 289_

HYDRAULIC SYSTEM

N::‘RBTER RNE; DESCRIPTION SERIAL NUMBER R:((;-D
HYDRAULIC REMOTE CONTROL TRACTOR ATTACHMENT (Special) —Continued
CONTROL VALVE, CONNECTIONS AND HOSE—Continued
' (T-6 and TD-6)

103874 15 |Pire PLue, |/2" CoUNTERSUNK HEADLESS

12787k 16 AuxiLiary ConTROL VALVE Base NippLe, | x [-|/2"
354847 R2 17 AuxiLIARY CONTROL VALVE Bise |
179839 cap Screw, 3/8 x I N.C. Hex Heap 2
220066 Hex Nut, 3/8" N.C. 2
103341 WasHer, 13/32" 1.D. x 13/16" 0.D. x No. 16 Ga. 2
103321 LockwASHER, 3/8" ]
262630 RI| 18 BREAK-AWAY COUPLING BRACKET

179881 CAP ScrEw, |/2 x [" N.C. HEx Heap 2
220068 Hex Nut, /2" N.C. 2
103323 LockwASHER, |/2" 2

19849 H 19 BreAK-AWAY COUPLING WASHER 3
353213 R2 20 BREAK-AWAY COUPLING BRACKET SPRING
355190 R3 BrEAK-AWAY CouPLING HALF FRONT Dust Car 2
108630 BREAK-AWAY COUPLING COTTER PIN

121664 NippLE, |/2 x 2-1/2"

190566

NipPLE, | x 4-3/4"




\\\.& (eoedg) ISOH ANY (8 * %1€) HIANITAD TOYINOD JLOWIH DITNYHAAH

HYDRAULIC SYSTEM




=g~ N
NO.
DESCRIPTION SERIAL NUMBER REQ'D
HYDRAULIC REMOTE CONTROL CYLINDER (31, x 8") AND HOSE (Special)
356522 R9I HYDRAULIC REMOTE CONTROL CYLINDER PACKAGE
354037 Rk HyorAuUL I CyLinpEr, CompLETE (3-1/2 x 8")
355509 R92 | BREAK-AWAY Hose, (40" 2
353216 R9I 2 BREAK-aAWAY COUPLING, REAR SecTioN, COMPLETE
(For COMBONENTS SEE LIST OF PARTS UNDER DETAILS OF "BREAK-AWAY CourLING™)
352369 R2 3 Lock Pin 2
103373 CoTTER Pin, 3/32 x 3/4" >
352370 RI [ Pivor PIN Lock PIN SPRING 2
354837 RI 5 Lock PIN WASHER 2
354045 R3I G PlsToN RoD |
10265) Hex Nut, 3/%" N.F. Scorten I
103386 CoTTerR Pin, 1/8 x 1-1/U" |
354055 R2 7 STROKE LIMIT COLLAR 2
35404h R 8 RETAINER PLATE
179751 Cap Screw, |/4 x /2" N.C. Hex Heao 2
354045 R2 9 STOP VALVE RETAINER [
550399 RI |C “70P VALVE RETAINER SEAL RING
35h0ke R2 I LiMIT Stop VALVE
352219 RI 12 5702 VALVE SEAL RING )
35%0k1 /3 3 CYLINDER HeAD, FRONT
50010 DA Pire Prua, 1/8" HoLo-Krame 3
354836 RI 14 CYLINDER SEAL RiING 2
352216 Rl 15 PlsToN HEAD SEAL RiNG
354051 RI 16 CYLINDER TuBEe
354053 Rr2 17 CYLINDER HEAD, REAR
504 10 DA PirPe PLue, |/8" HoLo-Krome I
352231 RII 1€ |CyLinpEr PivoT PIn 2
354834 R 19 |CvLinDER RETURN TUBE 3
103321 LockwASHER, 3/8" 3
354054 R2 20 |CviLinpER TiE BoLTs b
103028 HEx NuT, |/2" N.F. h




— 202 —

HYDRAULIC SYSTEM

o O iy DESCRIPTION SERIAL NUMBER Rggb
HYDRAULIC REMOTE CONTROL CYLINDER (8%, x 8") AND HOSE (Special)—Continued

352221 RI 2 CYLINDER RETURN TUBE SEAL RING t
354050 R3 22 PisToN HeaD
35h04 7 RI 23 | CYLinNpER GLAND RING i
33h0le ri 24 |PisToN Robp Dust SesL |
354049 RI 25 PisToN Rop DusT SEAL RETAINER
_-J'j.)llfﬁi{'- RYI 26 STrokE LiMiT ColLLarm CLAMP |
357959 R9I HYprAULIC HOSE EXTENSION ATTACHMENT, 5 FooTt (sPeciaL)

(ConsisTs oF 2 Hose, 357961 R9I, 4 CourLines, 357963 R9I

AND 2 NIPPLE, I}IIEOJ—L) |
357960 R9I HyorauL € Hose EXTENSION ATTACHMENT, 8 Foor (SePeciaL)

(Consisrs or 2 Hose, 357962 R9I, b CoupLines, 357963 R9I

AND 2 NIPPLE, IJHjUI)
357961 R9I HypraULIC CYLINDER Hose, 5 FooT (Usep wite 357959 ROl HvorauLic

Hose EXTENSION ATTACHMENT) 2
357962 R9I HyorauLic CYLINDER Hase, & Foot (Usep witu 357960 RY| HyorauLlc

Hose EXTENSION ATIACHMEN[) 2




— 293 —

HYDRAULIC SYSTEM

-~21
=mfk =¥ = e
d==n ) ) wp G2
! 5 19 2 y
17 9 20 22 23
A-21476B
BREAK-AWAY COUPLING (Aeroquip Corp.)
553086 R9I 52 16 BrEAK-AWAY COuPLING, CoMPLETE (CoNsisTs oF
FroNT SECTION, 353215 Rl aAnND Rear SECTION,
353216 RGI) I
353216 RII 5210-2 BREAK-AWAY CouPLING, REAR SECTION, COMPLETE |
353220 RI I A 5211-2-1 BREAK-AWAY FRAME, ReEAR (LEss REFERENCE No. [ anD

No. 8) (oetionaL wiTH 357137 R9I) ]

357137 R9I 1A 5-5211-2-] BREAK-AWAY $-2 FrAME, Rear (Less RerErence No. 7
. ano No, 8) (OptionaL with 353220 RI) |
353215 R9I 2 5210-1 BREAK-AWAY COUPLING FRONT SecTloN, COMPLETE

(ConsisTs oF 2 CoupLINGS, 353217 R9I, FRAME,
353219 Rl AND 2 RINGS, 353227 RI)

. 353219 RYI

2 521 1=l BREAK-AWAY FRAME, AssemsLy, FronT, COMPLETE I

353221 RI 3 5211-1=1 BREAK-AWAY FRAME, FRONT (LESs REFerence No. 9) |

. 353222 RI n 5211 =1-2 BREAK-AWAY FRAME Drawsar (OPTIONAL wiTH 357138 R91) |
357138 R9I N 5-5211-1-2 BREAK=AWAY FRAME DRAwsAR (OPTIONAL WITH 353222 RI) I




HYDRAULIC SYSTEM

ITH PART
NUMBER

MFR'S.
NUMBER

DESCRIPTION SERIAL NUMBER

BREAK-AWAY COUPLING (Aeroquip Corp.)—Continued

35324 RI 5211 -1-4 BREAK-AWAY FRAME LATCH SPRING
353223 RI 52 ll-1-3 BREAK-AWAY FRAME LATCH SPrRING COVER
353218 R9I 5200-52 BrREAK-AWAY COUPLING HALF, REAR, COMPLETE
353228 RI 21001-1 BREAK-AWAY COUPLING SNAP RING, REAR
355190 R3 5200-32-8 BREAK-AWAY COUPLING HALF, FRONT DUST CaP

(NoT PART oF COUPLING)
353217 RII 5200-51 BREAK-AWAY COUPLING HALF, FRONT, COMPLETE 2
353227 Rl 21001-2 BREAK-AWAY COUPLING SNAP RING, FRONT 2
353225 RI 5211-1-5 BREAK=AWAY FRAME LATCH
353226 RI 5211-1-6 BREAK-AWAY FRAME LATCH PIN
357129 RI 5200-16-8 | BrEAK-AWAY COUPLING ADAPTER 2
357128 RI 5100-26-8 BREAK-AWAY COUPLING POPPET VALVE SPRING 2
357127 RI 5100-15-8 BreAK=-AWAY COUPLING PoPPET VALVE 2
357130 RI 5200-17-8 BREAK-AWAY COUPLING BopY, REAR HALF 2
357136 RI 1552 -8 VALVE EXTRACTOR
357132 RI 18 5200-12-8 BREAK-AWAY COUPLING TUBULAR VALVE 2
357134 R9I 19 5200-13C-8 | BREAK-AWAY COUPLING WASHER SEAL 2
357133 RI 20 200-13A-8 | BREAK-AWAY COUPLING SLEEVE |NSERT 2
352221 RI 21 BREAK-AWAY COUPLING TUBULAR VALVE SEAL RiInG 2
357135 RI 22 5200-27-8 BREAK-AWAY COUPLING TUBULAR VALVE SPRING 2
357131 RI 23 5200-11-8 BREAK-AWAY COUPLING HALF FRONT Boby 2
357963 R9I 5200 BREAK-AWAY COUPLING, HALF, FroONT, 353217 R9l anD

CourLING, HALF, REAR, 357964 ROl (Usep wiTw

ATTACHMENTS, 357959 Rl Anp 357960 R9I) 1
357964 R9I 5200-55 BREAK-AWAY COUPLING, HALF, REAR, 3953218 Rl wiTH

NuT, 357965 Rl anp Rine, 353228 RI (Usep wiTh

357963 R91) i
11 1504 Pipe NippLe, 1/2 x |-1/2" (USED WiTH ATTACHMENTS,

357959 R9I ano 357960 RYI) 2
357965 RI 5200-25-8 BREAK-AWAY CouPLING UNIoON NuT, HALF, REAR

(Usep wiTH 357964 R9I) N




ATTACHMENTS




—29 —

N
\\:
X
ATTACHMENTS \
A-25223A
5 No. REQUIRED
CRANKCASE GUARD AND FRONT PULL HOOK (Special) A |7B c
A - 52312 DA CRANKCASE GUARD ATTACHMENT (NoT USED WITH EQUALIZER BAR
ATTACHMENT) (SEE NOTES | AND 2)
B - 258126 R9I CRANKCASE GUARD ATTACHMENT (FOR USE WITH EQUALIZER BAR
AtTacHMENT) (SEE NOTES | anp 2)
(o 5961 DX FRONT PuLL Hook ATTACHMENT (SEE ‘NOTES | anp 2)
NOTE | - FACTORY APFLICATION - ORDER ON MACHINE ORDER FORM

NOTE 2 - FIELD APPLICATION - ORDER THROUGH REGULAR SERVICE PARTS CHANNELS

52306 D | | CRANKCASE GuARD, CoMpPLETE (ORDER 52306 DAX) TBK 501 To 9299 ]
52306 DA | | CRANKCASE GuARD, COMPLETE TBK 9300 up

52306 DAX I CRANKCASE GUARD, CoMPLETE (WiLL Work For 52306 D) TBK 501 vo 9299 I
181429 cap Screw, 1/2 x 1-1/4" N.F. Hex Heap 6
181433 Cap ScREW, 1/2 x 1-3/4" N.F. Hex Heap 6
103028 Hex Nut, /2" N.F. 12
103323 LockwASHER, |/2" 12"
25812l Rr9| | | crankcasE GuarRD wiTH GrRamMET NuT, 251040 RI ]
181425 CaP Screw, I/2 x 1-1/4" N.F. Hex Heap 6
1814331 Cap Screw, |/2 x 1-3/U™ N.F. Hex Heap [4
103028 Hex Nut, /2" N.F. 12

12

103323

LOCKWASHER, |/2"




—297 —

ATTACHMENTS

T
_No. REQUIRED

NSAMRBLR ':‘EOF_' DESCRIPTION SERIAL NUMBER A ‘ Bi" c
CRANKCASE GUARD AND FRONT PULL HOOK (Special) —Continued
5961 DX 2 | FronT PuLL Hook |
1811434 cap Screw, 5/8 x 2" N.F. Hex Heap 3
103030 Hex Nut, 5/8" N.F. 8
103325 LockwASHER, 5/0" 6
42877 DA 3 | CrankcasE GuarD HAND HoLE Cover SuPPorT (Oroer 42877 DAX) |
42877 DAX 3 | Crankcase GuarD HAND HoLE CoVER SuPPORT WITH Screw, 179885
(WitL Work ror L2877 DA) I
67571 DB L | CrankcasE GUARD HAND HoLE COVER wiTH SUPPORT, 42877 DA
anD Screw, 179885 I
179885 5 | Crankcase Guarp HanD HoLE Cover CAP Screw, 1/2 x |-1/2" N.C. I
17336, DA 6 | CRANKCASE GUARD SPACER TBK 9736 up 6
47336 DAX 6 | CRANKCASE GUARD SPacer (WiLL Work rFor 47336 D) TBK 501 10 9735 2
9322 D CRANKCASE GUARD WATER TRAP OPENING COVER TBK 9300 up |
179883 Cap Screw, 1/2 x 1-1/B" N.C. Hex HeaD 2
103323 LOCKWASHER, |/2" 2
251040 R GroMMET NuT, I/2" N.C. 2




— 298 —

ATTACHMENTS

B-1864 A

RADIATOR SHUTTER AND CONTROLS

T-6 (Standard Equipment) (Distillate—Gasoline)—TD-6 Diesel and T-6 (Gasoline) (Special)

52300 D RADIATOR SHUTTER ATTACHMENT (TD-6) (SeEe NOTE 2) TDBK 501 To 19266 I
251029 R9I RADIATOR SHUTTER ATTACHMENT (T-6) (SEE NOTE 2) TBK 501 To 19866
256964 R9| RAD (ATOR SHUTTER ATTACHMENT (T-6) |
(SEE NOTE | AND 2) TBK 19867 up | l
(TD-6)(See NOTE | AnD 2)TDBK 19267 up 1
Lgegz DR 16900 RADIATOR SHUTTER (HARDY) COMPLETE
17981k CAP Screw, 5/16 x 5/8" N.C. Hex Heap ]
103320 LoCKWASHER, 5/16" 8
56132 D 16923 BeARING CARRIER, ASSEMBLY
| 32900 Screw, No. [0 - 32 x 3/8" N.F. Rounp HEAD 5
12091} HEx NuT, No. [0 - 32 N.F. 5
120917 LockwasHER, No. 10 5
56131 D 16922 FRAME AND BEARING BAR, ASSEMBLY I

NOTE | - FACTORY APPLICATION - ORDER ON MACHINE ORDER FORM

NOTE 2 - Fi1ELD APPLICATION - ORDER THROUGH REGULAR SERVICE PARTS

CHANNELS




—=s 299_

ATTACHMENTS

} :UMBPEARRT FLEOF N’S:&.‘:'R DESCRIPTION SERIAL NUMBER Hng
RADIATOR SHUTTER AND CONTROLS—Continued
T-6 (Standard Equipment) (Distillate—Gasoline)—TD-6 Diesel and T-6 (Gasoline) (Special)
11?530 D I [5511-9 BELL CRANK AND OPERATING LINK SPRING T
56129 D 5 16901 SHUTTER UNIT, AssemaLy I
56130 D 5 16920 SHUTTER AND OPERATING BAR, ASSeEMBLY [
52’4&5 D 6 RApiATOR SHUTTER CONTROL CRANK WITH HANDLE |
50763 DA T Rap1ATOR SHUTTER CONTROL CRANK SPACER
50760 D [ RADIATOR SHUTTER CONTROL CRANK BRACKET, COMPLETE TBK 501 1o 25425 1
14993 RI Carriace Bort, /4 x 3/4" N.C. 2
220064 Hex Nut, 1/l N.C. T 2 | -
103319 LoCKWASHER, | /B 2
50761 DA 8 RADIATOR SHUTTER CONTROL CRANK BRACKET TBK 25426 up 1
14993 RI Carriage Bout, I/4 x 3/4" N.C. 2
220064 Hex Nut, I/BTN.C, 2
103319 Lockwasuer, |/4" 2
50762 DA 8a RADIATOR SHUTTER CoNTROL CRANK THREADED COLLAR TBK 25426 ue [
50767 D 9 RADIATOR SHUTTER CONTROL CRANK COLLAR PIN TBK 501 to 25025 I
‘jl?hh D 10 RADIATOR SHUTTER CONTROL RoD, REAR |
220066 HEx Nut, 3/8" N.C. |
50765 DX 1 RapiaTorR SHUTTER CONTROL RoD, FRONT WITH COUPLING |
103384 CotTer Pin, 1/B x 3/L !
103385 CotTer Pin, 1/8 x 17 I
5]?16 D 12 RADIATOR SHUTTER BELL CRANK [
L7310 DX 13 RADIATOR SHUTTER BELL CRANK SUPPORT WITH TAPPING
BLocks AND PivoTr PIN TBK 1&925 up |
103384 CotTer PiN, 1/8 x 3/47 I
17309 D 1k RADIATOR SHUTTER OPERATING RoD I
103373 CoTTER PIN, 3/32 x 3/4" 2
Y2911 pB HEAT INDicaTOR (TD-6) TDBK 501 To 19266 I
Loolio pB HEAT INDICATOR (T-0) TBK 501 to 19866 |




_300 —

e
i (

m

Jih il

A-25224

ATTACHMENTS

FRONT BUMPER AND RADIATOR GUARD (Special)

157326 DA | RADIATOR GUARD ATTACHMENT (SEe NOTE | anp 2) |
5230h DA FRONT BUMPER ATTACHMENT (SEE NOTE | AND 2) I
52305 DA FroNT BUMPER AND RADIATOR GUARD ATTACHMENT (SEE NOTE | awp 2)

h9699 DAX. RADIATOR GUARD WITH SUPFORTS

181435 CaP ScREW, 1/2 x 1-3/8" N.F. Hex Heao L
103028 Hex Nut, 1/2" N.F, 1
103323 LOCKWASHER, I/E" n
47322 px RADIATOR GUARD BRACE WITH SPACER 2
181397 cap Screw, 7/16 x 1-1/8" N.F. HEX HeAo 5
181403 CAP Screw, 7/16 x 1-3/4" N.F. HEx HEAD L
103027 HEX NuT, 7/16" N.F. 8
103322 LOCKWASHER, T/16" 8
52303 DA FRONT BUMPER WITH LEG AND GUSSET

179883 CaP Screw, [/2 x [-1/4" N.C. Hex HEap L
811429 CAP Screw, [/2 x |-1/U" N.F. Hex Heap 12
103028 HEX NuT, |/2" N.F. 12
103323 LockWASHER, | /2" 16

Q 1521 Wasner, 17/32" 1.0, x I-1/4" 0.0, x No, 14 Ga. mn

49702 D RADIATOR GUARD SUPPORT BRACKET, L.H., WITH GUSSET

181431 CAP SCREW, |/2 x I-1/2" N.F. HeEx Head 3
103028 Hex Mut, /2" N.F. 3
103323 LockwASHER, | /2" 3
h9703 D RADIATOR GUARD SUPPORT BRACKET, R.H., WITH GUSSET

18143 CAP ScREW, /2 x 1-1/2" N.F. HEX HEAD 3
103028 Hex Nut, [/2" N.F. 3
103323 LOCKWASHER, |/2" 3

NOTE | - FACTORY APPLICATION - ORDER oM MAcHINE DRDER FORM

NOTE 2 - FIELD APPLICATION - ORDER THROUGH REGULAR SERVICE PARTS CHANNELS




— 301 —

ATTACHMENTS

A-8805

N e bheesil i ‘ DESCRIPTION SERIAL NUMBER . e D
AIR CLEANER PIPE EXTENSION (Special)

585k o | |A|R PIPE EXTENSIGN ATTACHMENT (SEE NoTE | AnD 2) | 1
31790 DA \ 1 ,AIP PiPE EXTENSION CLAMP i
1798k5 ' ‘ Cap Screw, 3/8 x 3/4"  N.C. Hex Heap |

13002 RI | | HEx NuT, 3/8" N.C. \ !
103321 \ ! LoCKWASHER, 3/8"

4530 | 2 |a1r PiPe ExTENSION |

8859 D t 3 |ATR Pipe ADaPTER g
179840 | | - | Car Screw, 3/8 x 1-1/8" N.C. Hex Heap 3|
103321 | | LOCKWASHER, 3/0" 3 |

l | |
PRE-CLEANER (Special)

59329 D PRE-CLEANER (COLLECTOR TYPE ATTACHMENT) (SEE NoTE | anp 2)
59325 DA | P 3668 PRE-CLEANER FLANGE
179837 Cap Screw, 3/8 x 3/4" N.C. Hex Heap 3
103321 LockwasHer, 3/8" 3
59422 D 2 X 1599 COLLECTOR PRE=CLEANER

66776 D 3 P 3995 GAskeT (WiLL Work For 54081 D)

54082 D 4 P 2776 DUST JAR I
59321 D 5 X 1599 A |PRe-CLEANER (CoLLecTor Type) CowpLETE (Less ReFERencE No, 1)

NOTE | - FacTeory APPLICATION -~ ORDER oN MACHINE ORDER F ORM
NOTE 2 - FIELD APPLICATION - ORDER THROUGH REGULAR SERVICE

ParTs CHANNELS




— Y

ATTACHMENTS

NUMBER pa DESCRIPTION SRR NUEER : : ‘HE;UFIEé_
EXHAUST ATTACHMENT
KEY TO LETTERS IN CAPTION
A - 64 125 D  Sipe OuTLET ExHAuST ATTACHMENT (TD-6) (See NOTE |)
B -64 130D SipE OUTLET ExHAUST ATTACHMENT (T-6) (DISTILLATE-GASOLINE 0R KEROSENE
BurniNG ATTACHMENT) (See NOTE |)
C -64 135D  Sipe OUTLET ExHausT ATTACHMENT (T-6) (HicH COMPRESS ION GASOLINE
BurninG ATTACHMENT) (See NOTE |)
NOTE | - FAcToRY APPLICATION ONLY - ORDER oM MACHINE ORDER FORM
9 423 DX EXHAUST MANIFOLD, COMPLETE I
9 424 D EXHAUST MANIFOLD COVER T
220 067 Hex. nov, 77167 NC 5
9 L25 D ExHAUST PIPE |
220 067 HEx. NuT, T7/16™ NC e
9 L26 D EXHAUST PIPE T T
220 067 Hex. nut, [/16™ NC 2z z
34270 EXHAUST PIPE SPACER I
9 428D EXHAUST ADAPTER FLANGE |
179 860 CAp ScREW, /16 x I-1/47 NC, HEX. HEAD 2
220 067 HeEx. wut, 7/16™ NC 2
12 215D CARBURETOR STUD 2
46 102 D MANIFOLD HEAT SHIELD STUD 3
Lg 202 D EXHAUST MANIFOLD STUD, UPPER z
52 770 D EXHAUST PIPE STUD, SHORT |
6l 123 DX Hoob SHEET I
64 126 D EXHAUST PIPE STUD, LONG T
64 127 DX Hoob SHEET T
64 131 D EXHAUST MANIFOLD, COMPLETE |
64 132 D GASOLINE TANK HEAT SHIELD |
G | 356 EXHAUST PIPE STUD 2




ATTACHMENTS

%Vé

A-25222 A
T
PART REF. No. REQUIRED
HOMOER Ne. DESCRIPTION SERIAL NUMBER AlB|C
EXHAUST MUFFLER, SPARK ARRESTER AND EXHAUST EXTENSION (Special)
KEY TO LETTERS [N CAPTION
A - 264137 R92  ExnausT MurFLER ATTACHMENT (SEE NOTE | AND 2)
B - 5I579D SPARK ARRESTER ATTACHMENT (SEE NOTE | awnp 2)
C - 535D EXHAUST EXTENS ION ATTACHMENT (SEE NOTE | AnD 2)
51951 D | ExHAUsST PIPE EXTENSION
265116 R92 2 | ExHausT MurrLer (WiLL Worx For 45805 DB)
103321 3 | FoLLows REFERENCE No, 6
13002 RI 4 | FoLLows REFERENCE No. 6
1.798%1 5 |FoLLows REFERENCE No. 6
31790 DA 6 | EXHAUST P1PE EXTENSION OR MUFFLER Cuamp (WiLL Work FoR 51952 D) |
1798L | Car Screw, 3/8 x 1-1/0" N.C. HEx Heap I
13002 RI LockwAsHER, 3/8" I
103321 Hex Nut, 3/8" N.C. I I
8163 D 7 | SPark ARrRESTER ToOP
179820 Cap Screw, 5/16 x 1-1/4" N.C. Hex Heao 3
179833 Cap Screw, 3/8 x 1/2" N.C. HEx HEAD 3
103320 LockwAsHER, 5/16" 3
8162 D 8 | Seark ARReSTER Booy |
102896 Set Screw, 3/8 x 1" N.C. Souare Heao (Cup PoinT) 2
218438 Hex Jam Nut, 3/8" N.C. 2

NOTE | - FacTorY APPLICATION - ORDER ON MACHINE ORDER FORM

NOTE 2 - FIELD APPLICATION - ORDER THROUGH REGULAR SERVICE PARTS CHANNELS




__BOM =

ATTACHMENTS

]
MERS: DESCRIPTION SERIAL NUMBER He- REQUIRED
NUMBER ‘A\BjC|D
SERVICE METER ATTACHMENT (Special)
(Veeder-Root)
KEY TO LETTERS IN CAPTION -
A - 261893 R9l - Service METER ATTACHMENT (TD-6)
(WiLL Work For 255040 R9I)
(See NOTE | awnp 2) (See NOTE®)) TDBKM | 1166 up
B - 261883 ROl - Service MeTer ATTacHMEnT (TD-6)
(WiLL Work For 51740 D) (See
NOTE 2) (See NOTE @) TOBKM 501 To 11165
C - 261884 R9I - Service MeTer ATTAcHMENT (T-6)
(SEE NOTE | anp 2) TBKM 7314 ue
D - 261885 R9l - Service MeTEr ATTAcHMENT (T-6)
(See NOTE 2) TBKM 501 7o 7313
51774 D I MAGNETO DRIVE SHAFT | [
352560 RI | MAGNETO DRIVE SHAFT | ]|
103904 2 SERVICE METER DRIVE GEAR KEY | 1 |
51001 D 3 SERVICE METER DRIVE GEAR (2 TEETH) | |
261879 RI 3 SERVICE METER DRIVE GEAR (2 TEETH) T
21362 D Y SERVICE METER DRIVE GEAR RETAINER I 1]
51002 D 5 SERVICE METER DRIVEN GEAR | |
261880 Rgl 5 SERVICE METER DRIVEN GEAR 1|
Lgli51 DA 6 SERVICE METER GASKET R |
12736 D i SERVICE METER SEAL 1 |
230861 D 8 SERVICE METER CAPSCREW 2 |2 2| 2
261805 R9| 9 Y -73027-3 |Service MeTer (WiLL Work For 49450 DA) 1| ||
103319 LOCKWASHER | 1 [ I I
353948 Rez CrANKCASE FRONT CoVER I
220066 Hex NuT, 3/8" N.C.
3p5lel rRi2 CRANKCASE FRONT COVER |
220066 Hex Nut, 3/8" N.C.
354956 RI CRANKCASE FRONT COVER GASKET | I

NOTE - ) - For ENGINES EQUIPPED WITH 45001 D, MAGNETO DRIVE SHAFT

NOTE - ® -~ For EnGINES EQuiPPED WiTH DISTRIBUTOR DRIVE SHAFT, 352560 RI SERVICE METER

DrRive GEAR, 51001 D, Service MeTER DRIVE GEAR KEy 103904 Ano RETAINER, 21362 D

NOTE |

- FAcToRY APPLICATION -~ ORDER ON MACHINE ORDER FoORM

NOTE 2 — FieLp APPLICATION - ORDER THROUGH REGULAR SERVICE PARTS CHANNELS

NOTE - ALL SERVICE AND REPLACEMENT PARTS FOR SERVICE METER AND ODOMETER HEAD SHOULD BE

REFERRED TO AN AUTHORIZED STEWART-WARNER SERVICE BRANCH OR SERVICE STATION,




._.305._

ATTACHMENTS

ELECTRIC HOUR METER ATTACHMENT (Special)
(Hobbs)

. 264684 RY|

ELEcTRIC Hour METER ATTAcHMENT (6 VouT) (T-6)

(ALso UsSED WITH TD-6 EQUIPPED WITH MAGNETO IGNITION AND

LIGHT ING ATTACHMENT ONLY) (SEE NOTE | anp 2)

264685 R9| ELECTRIC HOUR METER ATTACHMENT (12 VoLT) (TD-6)
(NoT USED WITH TD-6 EQUIPPED WiTH MAGNETO IGNITION AND
LiGHTING ATTACHMENT ONLY) (SEe NOTE | anp 2) |
261987 R92 | | Hour Meter (6 Vort) (Useo with 264684 R91) |
264673 R9Z | | Hour Meter (12 VouL7) (Usep witn 264 685 R9I) \
| 32705 MacHINE Screw, No, 6 - 32 x I/2" SioT7ep, Rounp Heao 3
| 3104k LockwasHeRr, No. 6 3
. 120614 Hex NuT, No. 10 - 32" (Tvee "F") 2
120217 LockwasHER, No, 10 2
264674 R9I ? | ViBrATION DAMPER |
1 32705 MacHine Screw, No. 6 - 32 x |/2" SLoTTen, Rouno Heap 3
134530 Hex NuT, No. 6 - 32 (Tvee "F") 3
. 1 31044 LockWaSHER, No. 6 3
264689 R9| 3 | Hour METER CABLE HARNESS CLIP 2
115551 LockwASHER | | /2" INTERNAL ToOTH 0
264687 R9I 4 | Hour METER CaBLE HARNESS I

NOTE | - FacTorY APPLICATION - ORDER ON MACcHINE ORDER FORM

NOTE 2 - FI1ELD APPLICATION - ORDER THROUGH REGULAR SERVICE PARTS




— 306 —

ATTACHMENTS

DESCRIPTION SERIAL NUMBER

NO,
REQ'D

ELECTRIC HOUR METER ATTACHMENT (Special) —Continued
(Hobbs)

264668 RI1 5 | PRESSURE SwiTcH To Grouno WiRe wiTH 2 SLEeve, 45 027 H,
TerMINAL, 20 006 Ano TeErRMINAL, 200 027

29898 D 6 | Pressure Switcn "TEE" Nut
261593 RI | 7 | Pressure Switen "TEE" Fivrine wiTh Nut, 29898 D
264686 RI 8 PRrRESSURE SWwiTcH "TEE" FITTING GASKET |
260053 R9| 9 | PRESSURE SwiTCH

L5027 H PRESSURE SWITCH TO GROUND WIRE INSULATING SLEEVE 2
200006 PRESSURE SWITCH To GROUND WIRE TERMINAL
200022 PRESSURE SwiTcH To GROUND WIRE TERMINAL




— 307 —

ATTACHMENTS

/ i

/ N I
18 19 20 21

N’L“J:FSEE;Q DESCRIPTION SERIAL NUMBER | R:QO'D
ODOMETER (Special)
(Stewart-Wamer Corporation)
OpoMETER (SEE NOTE (&) ) TBK 501 To 5561 [ |
OboMETER (SEE NOTE | AND 2) TBK 5562 up
. 375714 D | 96358 OpoMETER DRIVE GEAR (SPirAL) Bearing (NOTE) |
26259 D 2 83 ODOMETER LOWER DRIVEN GEAR AND SHAFT THRUST WASHER (NOTE)
26257 D 3 96213 ODGMETER LOWER DRIVEN GEAR AND SHAFT, R.H., 20 TeztH (NOTE)
59056 D 5 ODOMETER DRIVE SHAFT EXTENSION
31180 D 6 ODOMETER DRIVE GEAR SHAFT REAR DEARING Lock
26256 D 7 ODOMETER DRIVE GEAR SHAFT REAR BEARING (N.D. 39 S.R.)
8917 bX § ODOMETER DRIVE HousING WITH BUSHING, BEARING,
BEARING, 37574 D anp PIN, OHO3 T TBK 501 7o U2hg
179837 cap Screw, 3/8 x 3/4" N.C. Hex Heap i
103321 LocKkWASHER, 3/8" n
9031 DX 8 ODOMETER DRIVE HOUSING WITH BUSHING,
BEARING, 37574 D AND PiN, 6403 T TBK 4250 up I
179847 Cap Screw 3/0 x | -1/2" N.C. Hex Heap T
. 103321 LoCKWASHER, 378" b

NDTE@- CoMPLETE ATTACHMENTS No LoNGER AVAILABLE, SERVICE PARTS WILL BE FURNISHED

NOTE | =~ FAcTorYy ApPLicATION - ORDER ON MACHINE ORDER FORM

NOTE 2 -~ FIELD APPLICATION -~ ORDER THROUGH REGULAR SERVICE PARTS CHANNELS

NOTE - ALL SERVICE AND REPLACEMENT PARTs FOrR Hour METER AND ODOMETER HeAp SHouLD BE

REFERRED TO AN AUTHORIZED STEWART-WARNER SERVIGCE BRANCH OR SERVICE STATION,




—308 —

ATTACHMENTS

%%

NE:NF;g;? DESCRIPTION SERIAL NUMBER RE‘Sb
ODOMETER (Special) —Continued
(Stewart-Warner Corporation)
59054 D 9 ODOMETER DRIVE HousiNGg GASKET -
26261 D 10 20312 OpoMETER DRIVE Housine SLeeve (NOTE)
109162 11 OpoMETER DRIVE UPPER JOINT LusricaTor (LincoLn 5400)
‘ (OPTioNAL WiTH [09354) |
109354 I ODOMETER DRIVE UPPER JoINT LusRicaTor (ALEMITE 1613)
(OpTionaL wiTH 109462)
59122 D 12 105597 ODOMETER DRIVE UPPER JoINT AsSSEMBLY AND CouPLiNe NUT (NoTE)
37599 D 13 5-776-A |ovomeTeER HEAD, CompLETE (NOTE)
108758 Screw, No. 12 - 24 x 2-1/54" Rounp HEAD 2
106498 LockWASHER, No. |2 2
6lo3 T 1 OPOMETER DRIVE HOUSING SLEEVE PIN | B
26251 D 15 ODOMETER DRIVE GEAR SHAFT, | ToOTH |
251021 Rl Hex Nut, 3/8" N.F. SLortep | 1
107762 CotTer PiN, 3/32 x 5/8" |
Q 105 Wasuer, 25/64" 1D, x 7/8" 0.D. x No. 16 Ga. I
106719 16 ODOMETER DRIVE GEAR Hub KeEY (WoobrRuFF No. 3)
5T 260 I'7 ODOMETER DRIVE GEAR SHAFT FRONT BEaming (IH - C-212)
26249 D 18 ODOMETER DRIVE GEAR SHAFT FRONT BEARING RETAINER
26250 D 19 ODOMETER DRIVE GEAR 'SHAFT FRONT BEARING RETAINER SCREW b
59123 D 20 ODOMETER SUPPORT (PIPE, 1/8 x 1-1/2" Long) 2
59334 px 21 ODOMETER DRIVE GEAR WITH HuB
59334 © 22 ODOMETER DRIVE GEAR, 14 TEETH

NOTE - ALL SERVICE AND REPLACEMENT PARTS FOR HOour METER AND ODOMETER HEAD SHOULD BE

REFERRED TO AN AUTHORIZED STEWART-WARNER SERVICE BRANCH OR SERVICE STATION,




—309 —

ATTACHMENTS

A-25227

-““'10-“____‘_

(S (T

HOOD SIDE DOORS (Special)

53265 D

Hoop S 1DE DoorR ATTAcHMENT (TD-6 Not EQUIPPED WITH BoscH

ELECTRIC LIGHTING AND T-6 WITH OR WITHOUT BoscH ELECTRIC LIGHTING)

(See NOTE | Anp 2)

63630 D Hoob SIDE DooR ATTACHMENT (TD-6 EqQuiPPED WITH BoscH ELECTRIC
LigHTinGg) (SEE NOTE (X))
64136 D Hooo SIDE Door ATTACHMENT (TD-6 EQUIPPED WITH SIDE QUTLET
ExtauUST ATTACHMENT) (SEE NOTE | Anp 2)
64137 D I Hoob S1pE Door ATTACHMENT (T-6 EquipPED WITH S1DE OUTLET
ExHAUST ATTAcHMENT) (SEE NOTE | anp 2)
6133 DX Hoob 510E Door, LH, CoMpLETE (T O EQUIPPED WITH SIDE OUTLET EXHAUST ATTACHMENT)
[ATELERS Hooo S1pE Dook, RH, CoMPLETE (TD 6 EQUIPPED WITH SIDE OUTLET EXHAUST ATTACHMENT)
58099 DA Hooo FASTENER SPRING BoLT
220066 HEx Nut, 5/16" N.C.
58101 D Hoob FASTENER SPRING BoLT GUIDE
64159 D HooD FASTENER SPRING (WILL Work ror 58100 D)

NOTE | - FACTORY APPLICATION - OrRDER ON MACHINE OrpDeERr FORM

NOTE 2 - FiELD APPLICATION - ORDER THROUGH REGULAR SERVICE PARTS CHANNELS

NOTE &) - CoMPLETE ATTACHMENT NO LONGER AvAILABLE, SERVICE PARTS WILL BE FURNISHED




—_— 3|O s

ATTACHMENTS

PART

REF.

NMBER iy DESCRIPTION SERIAL NUMBER R;;b
HOOD SIDE DOORS (Special) —Continued
8815 D 4 |Hoob FASTENER SPRiING HoLDER I
88I7 D 5 Hooo FASTENER BRACKET }
| 0066 IroN RIvET, 3/16 x 5/8" Rounp HEAD 12
58103 b 6 |Hoop FASTENER ToGGLE PIN %
8816 D 7 |Hoobo FASTENER ToGGLE b
Q 9210 & | Hoop FasTENER SPring HoLper Pin (WiLL Work For 58102 D) Y
53266 DX 9 |Hoop SipE Door, L.H., CoMPLETE
53267 DX 9 Hoob Sipe Door, R.H., CoMPLETE (TD & NoT EQUIPPED WITH BOSCH ELecTric LIGHTING
AND TO WITH OR WITHOUT BoscH ELECTRIC LIGHTING)
634bo px 9 |Hoop SipE DooRr, R.H. WITH GENERATOR SHIELD
(TD 6 EQuiPPED WITH BoSCH ELECTRIC LIGHTING)
27159 DB 10 | Hooo Sioe Door LATcH, CompLETE (OPTionAL wiTH 258222 R92) N
258222 R92 10 | Hooo Sipe Door LatcH {OpTionaL wiTH 27159 DB) I

51930 D CHOKE CoNTROL RoD aND Button (T6)(SEe EnGINE CoNTROLS)
56640 b CHOKE ConTROL Rop AND ButTon (TD6)(SEE EnGINE CONTROLS)
103361 CoTTER Pin, 1/16 x 1/2"




=31 =

ATTACHMENTS

A-9526

HIGH HITCH DRAWBAR (Special)

57219 D HiGH HiTcH DRAWBAR ATTACHMENT (SEE NOTE (X)) | |
19314 DA | | CLeEvis PIN I
119201 CoTTER PiN, 3/8 x 2" I
21282 DA 2 |CLevis I
57218 D 3 |cLevis BoLt 2
220081 Hex Nut, 3/H N.F. 2
103326 LOCKWASHER, 3/4" 2
57213 DX 4 |HiTcH BAR wiTH BRACES i
1811495 CAP ScrEw, 3/% x 3-1/I" N.F. Hex Heap 2
220081 Hex Nut, 3/4" N.F. 2
103326 LockwASHER, 3/L" 2
217478 IRoN RIVET, 3/4 x 3-3/4" Rouno Heao ]
57217 D 5. | Stay Rop 2
220082 HEx NuT, 7/8" N.F. "
103327 LockwasHer, 7/8" n

NOTE@- CoMPLETE ATTACHMENT No LoNGER AVAILABLE, SERVICE PARTS WILL BE FURNISHED




=32

ATTACHMENTS

NE‘::;;_R RER DESCRIPTION SERIAL. NUMBER R:(‘)J‘-D
THREE-MAN CAB AND SEAT ATTACHMENT (Special)
(Highland Body Company)
6l 7h9 D THREE MAN CAB (yw)iTH -5EAT) ATTACHMENT (SEE NOTE X)) I
64 750 D SKELETON CAB ATTACHMENT (WiTH HicH SEAT ATTACHMENT) USED ON TRACTORS T

EquippED WITH HigH SEAT AND 15 Nov ENcLOSED. WINDSHIELD AND CURTAIN

EncLoSURE ATTACHMENTS ARE AvAILABLE IF CoMPLETE ENcLOSURE 15 DESIRED

(See NOTE X)) I

64 751 D WinosHIELD ATTacHMeENT (FoR TRAGTORS EQUIPPED WITH SKELETON
CAB ATTACHMENT 6F 750 D) (See NOTE X))

6l 752 D CURTAIN ENCLOSURE ATTAGHMENT (3 SIDES) (FOR TRACTORS EQUIPPED WITH
SKELETON CAB ATTAGHMENT 6L (50 D AND WINDSHIELD ATTACHMENT 64 751 D)

(see NOTE X))

64 753 D THREE Man CaB (wiTH SeaT) (Hicriane Booy 9ol/911)

64 750 D SkeELEToN Cas (HieHLAnD Boov 908)

64 751 D WinpsHiELD (HigHLAND Boby 909) I
64 752 D CurTAIn Enclosure (3 Sipes) (HiaHLano Boby 910) |
6l 746 D ENCLOSURE STRIP (BELOW FUEL TANK) (THREE MAN CAB ONLY)

NOTE (X) - CoMPLETE ATTACHMENTS MO LONGER AVAILABLE, SERVICE PARTS WILL BE FURNISHED

NOTE - ALL SERVICE AND REPLACEMENT PARTS SHouLp BE ORDERED BY DESCRIPTION AnND ORDERS

SHouULD BE SENT T0 THE HIGHLAND BobDy MANUFACTURING COMPANY; CJNL‘.\NNAUJ OH1O0 .




—313 —

ATTACHMENTS

Modified Units

B-2093

FRONT IDLER SHIELD (Special)

5&000 D FRONT |DLER SHIELD ATTACHMENT KE)ALSD Usep on MobiFiep UNITS,
BucvrusErIE No. I7) TDBK 501 7o 32000 () I
(FIELD APPLICATION - ORDER THROUGH REGULAR SERVICE PARTS
CHANNELS)
263431 R9| FRONT IDLER SHIELD ATTACHMENT TDBK 32001 up
(FacTory APPLICATION - ORDER ON MACHINE ORDER FORM)
(F1eELD APPLICATION - ORDER THROUGH REGULAR SERVICE PARTS
CHANNELS)
53998 DX | FronT IDLER SHiELD, L.H., OUTER WITH WELDING GROMMETS TDBK 501 To 32000
53996 DX | FRONT |DLER SHIELD, R.H., INNER WITH WELDING GROMMETS TDBK 501 T0 32000 |
181370 Cap Screv, 3/8 x 1-1 /4" N.F. Hex Heao 6
103321 LockwAsHER, 3/8" 4
Eéjh?g RII | FrRONT IDLER SHIELD, OuTeER, L H, TDBK 320C1 up I
263429 RI| | | FrRONT IDLER SHIELD, INNER, R.H, TDBK 32001 up
181370 cap Screw, 3/8 x 1-1/4" N.F. Hex Heao 6
103321 Lockwasuer, 3/8" 6
53999 DX 2 |FRONT IDLER SHIELD, R.H., OUTER WiTH WELDING GROMMETS TDBK 501 To 32000 |
H3999 DX 2 | FRONT |DLER SHIELD, L.H. INNER WITH WELDING GROMMETS TDBK 501 T10 32000
181370 CaP Screw, 3/8 x 1-1/4" N.F. Hex Heao 6
103321 LockWASHER, 3/8" 6
263130 RI1 2 | FRONT IDLER SHIELD, INNER, L.H. TDBK 3200[ ue
263030 RI | 2 | FrRONT IDLER SHIELD, OuTER, R.H. TDBK 32001 ue
181370 Cap Screw, 3/8 x I-1/B" N.F, Hex Heap 6
103321 Lockwrsuer, 3/8" 6
55-2829-23 3 HeAvy Duty FrRONT IDLER SHIELD, OUTER, L H., wiTH WELDING GROMMETS
(SeE NOTE) TDBK 501 To 32000 &) I
181360 Cap Screw 3/8 x 3/W" N.F. Hex Heao 3
103321 LockwasHer, 3/8" 3
55-2829-25 3 | HEavy DuTY FRONT IDLER SHIELD, INNER, L H,, WiTH WELDING GROMMETS
(SEE NOTE) TDBK 501 To 32000 @) |
181360 CaP ScrEw, 3/8 x 3/0" NF, Hex. HEAD 3
103321 LOCKWASHER, 3/0" k]
55-2829-2l L | HEavy DuTY FRONT IDLER SHIELD, OUTER, R,H., WITH WELDING GROMMETS
(SeE NOTE) TDBK 501 To 32000 ) I
181360 Chr ScREW, 3/8 x 3/8" NF, Hex. HEAD 3
103321 LockwAsheEr, 3/8" 3
55-2029-26 | B | HEAvY DUTY FRONT IDLER SHIELD, INNER, R_H., WiTH WELDING GROMMETS
(SEE NOTE) TDBK 501 To 32000 1) |
181360 Chp ScREW, 3/8 x 3/8" NF, Hex. HEAD T
103321 LockWAsHER, 3/87 3
NOTE - Usep on HougH SHoveL MobifFicaTion No, 7
C)FDR TDBK 32001 up MobiFicATiens SEE EquiPMENT COMBINATIONS
(*)ForR TABULATION OF MANUFACTURER CUSTOMERS SEE |NTRODUCTION PAGE




_.3”, —

ATTACHMENTS

N

A-8781A

SPROCKET ROCK DEFLECTOR (Special)

257789 R9I

FuLL COVER SPROCKET HousING ROCKSHIELD ATTACHMENT TBK 21933 up

52054 D SPROCKET Rock DEFLECTOR ATTAGHMENT TBK 501 1o 21932
(FACTORY APPLICATION - ORDER ON MACHINE ORDER FORM)

(FIELD APPLICATION - ORDER THROUGH REGULAR SERVICE PARTS CHANNELS)
52050 DX SPROCKET Rock DEFLECTOR WITH SCRAPER AND BRACKETS, L.H. TBK 501 7o 21932
179896 CAP ScREW, |/2 x 3-3/4™ N.C. Hex Heap 3
103323 LoCkWASHER, |/2" 3
52051 DX SPROCKET RocK DEFLECTOR WITH SGRAPER AND BRACKETS, R.H. TBK 501 7o 21932
179896 caP Screw, [/2 x 3-3/W" N.C. Hex Heap ]
103323 LoCKWASHER, | /2" 3
257799 R9I SPROCKET Housine RocksHIELD, L.H. (NoT Wipe TREAD) TBK 21933 vup
260173 R9| SPROCKET HousING RocksHiELp, L.H. (WipE TREAD) TBK 21933 up
257800 R9| SPROCKET HousING RoCKSHIELD, R.H. (NoT Wine TREAD) TBK 21933 up
26017 R9I SPROCKET HousiNG RocksHIELD, R.H. (WipE TRreEaD) TBK 21933 up
257797 RI RocksHIELD BoLT TBK 21933 up 10
115287 RocksHieELD BorT Nut, 3/8" N.F. 5
114506 ROCKSHIELD BoLT LockwasHer, 3/8" 5
257798 R1 RocksHIELD SuPPoRT CoLLAR (NoT WioE TREAD) TBK 21933 up 10
259896 RI RocksHIELD SupPoRT COLLAR (Wipe Treap) TBK 21933 up 10

=




_3|5_

ATTACHMENTS

%V/

SPROCKET DRIVE GEAR HOUSING OUTER CAP SCREW GUARD (Special)

63223 D SPROCKET DRIVE GEAR HousinNG QUTER CAR ScREW GUARD ATTACHMENT
(NoT FoR TRACTORS EQUIPPED WITH SPROGKET RocksHIELDS)

(FACTORY APPLICATION - ORDER ON MACHINE ORDER FORM)

. (FIELD APPLICATION - DRDER THROUGH REGULAR SERVICE PARTS CHANNELS)
6322h D SPROCKET DRIVE GEAR HOUSING QUTER CAP SCREW GUARD ATTACHMENT
(For TRACTORs EQUIPPED WITH SPROCKET ROCKSHIELDS) TBK 501 10 21932
hikez b ! SPROCKET DRIVE GEAR HousiINg CAP SCREW GUARD SPACER
(For TrRACTORS EQUIPPED WITH SPROCKET ROCKSHIELDS) TBK 501 10 21932 6
63222 D 2 SPROCKET DRIVE GEAR HousIng CAP ScREw GUARD ]
179396 CAP ScREw, 1/2 x 3-3/4" N.C. HEx Heap
(NoT FoR TRAGTORS EQUIPPED WITH SPROCKET ROCKSHIELDS) 12
179896 CAP ScREw, [/2 x 3-3/W" N.C. Hex Heap
. (For TRACTORS EQUIPPED WITH SPROCKET ROCKSHIELDS) TBK 501 1o 21932 6
16085 RI CAP ScREW, (/2 X 4-1/8" N.C. Hex Hean
(For TRACTORS EQUIPPED WITH SPROCKET ROGKSHIELDS) TBK 501 1o 21932 6
103323 LOCKWASHER, 1/2" (For TrAcTORs EQUIPPED WITH SPOCKET
ROCKSHIELDS) 12




_3|6 =

ATTACHMENTS

A-24169

EQUALIZER BAR (Special)

258057 R9| EQUALIZER BAR ATTACHMENT (WIDE TREAD)
(FACTORY APPLICATION - ORDER ON MACHINE ORDER FORM)
(F1ELD APPLICATION - ORDER THROUGH REGULAR SERVICE PARTS CHANNELS )
4579k D I TRACK FRAME GUIDE ROLLER RETAINER WASHER 2
181427 Capscrew, 1/2 x 1" N.F, Hex Heao 2
103323 Lockwasher, |/2" 2
258062 R| 2 | TRAck FRAME GUIDE ROLLER TBK 501 10 23640 4
259833 RI 2 | TRACk FRAME GUIDE ROLLER TBK 23641 ue Y
51395 D 3 TRACK FRAME GUIDE ROLLER SHAFT 2
258068 R9| I | EquaLizER BAR CRADLE WiITH ROLLER SHAFT, 51395 D

(WiLL Work For 258058 R93) TBK 2364 | up




—317—

ATTACHMENTS

PART

REF.

NUMBER NO. DESCRIPTION SERIAL NUMBER aoos
EQUALIZER BAR (Special) —Continued

259954 RG| 5 | EquaL1zER Bar CRADLE, 258068 R9I anp RoLLeRrs, 259833 RI

(OpTionaL wiTH 258058 R9I) TBK 501 1o 236k0 I
258058 R9l 5 | EquaLizer Bar CrADLE, ComPLETE (OPTIONAL WiITH 259954 R9I) TBK 501 To 23640 I
250058 R93 5. | EauaLizER Bar CrADLE, CompLETE {OrRDER 258068 R9I) TBK 23641 up |
258063 RI 6 | EquaLizZER BaR
258067 RI 7 | FauaL1ZER BAR REBOUND BRACKET 2
181427 Cap ScrEw, 1/2 x |" N.F. HEX Heap 6
103028 Hex Nut, 1/2" N.F. 6
103323 LockwasHER, |/2" G
256066 RI § | EQuaL1ZER BAR PIVOT SHAFT |
181429 CAP ScrEw, 1/2 x I-1/4" N.F. Hex Heao 2
256065 R 9 | EQUALIZER BAR SPACER 2
258064 Ry 10 | FQUALIZER BAR BUSHING I
256063 RI| Il | EQuaLizer BAR wiTH BusHing, 258064 RI I
67115 D 12 EQuaL1zZER BAR RETAINING WASHER |
49862 DA 13 | EquaL1zER BAR RETAINING WASHER BoLT Lock |
258066 RI | EQUALIZER BAR PIVOT SHAFT wiTH WasHER, 67115 D ano Lock, 49862 DA I
109461 TRACK FRAME GUIDE RoLLER LuBricaTor (LincoLn 5000) (OPTioNAL

WITH 119512) 2
119512 Track FRAME GUIDE RoLLER LusricaTor (ALEMiTE 1610) (OPTionaL

wiTh 109L61) 2




—318—

ATTACHMENTS

A-10750A

HEAVY EQUALIZER SPRING (Special)

66967 D HEavy EQUALIZER SPRING UNIT
o581 D FQUALIZER SPRING REBOUND BRACKET L.H.
181432 Car Screw, /2" N.F. x 1-5/8" Hex Heaop 3
103028 Hex Nut, 1/2" N.F. 3
103323 LockwasSHERS, 1/2" 3
9582 D | EquaL1zER SPRING REBOUND BRACKET R.H.
181432 cup Screw, /2" NJF. x 5/8" Hex Heap 3
103028 Hex NuT, 1/2" N.F. 3
103323 Lockwashers, 1/2" 3
66551 D 2 | FeuaLizer SPRING CLIP 1
55311 DX 3 EQUAL I7ER SPRING CENTER BoLT wiTH /16" N.F. Hex Nuv
67001 D I |EouaLizER SPRING LEAF No. U
67000 D 5 | EquaLizer SprinNeg Lear No. 3 i
66999 D 6 |EeuaLizer SPring LEAF No. 2
66998 D 7 |EeuaLizer SPrine LEAF No, |
66997 D 8 | Heavy EouaLizer SpriING
66553 D 9 |EauaLizer Sprine Pivor SHAFT KEY
9580 D 10 |EquaLizer SPring Pivor SHAFT CaP
179952 Cap Screw, 3/U" N.C. x 2" HeEx Heap 6
103326 LockwasHeERs, 3/U" 6
66552 D 11 | EQuaLIZER SPRING PIVOT SHAFT

NoTE - WIDE TREAD SPRING SADDLE L5299 DAX Wsep wiTH THIS UnIT




— 3|9_

ATTACHMENTS

A-25225

RIGID TRACK FRAME (Wide Tread—Special)
( Not Extended ) (TDBK 501 to 34198)

258336 R9I Rigio TRACK FRAME ATTACHMENT
(Factory APPLICATION ONLY - ORDER ON MACHINE ORDER Foru) (SEE NOTE)
59§Ih D RiGID TRACK FRAME ATTACHMENT
(FreLp APPLICATION ONLY - ORDER THROUGH REGULAR SERVICE PARTS CHANNELS )
(SeEE NOTE)
45293 D | Ricib TRACK FRAME CrRoss Bar "U" BoLT NuT &
103326 ! LoCKWASHER, 3/4" 3
59509 D 2 RiGIp TRACK FRAME Cros5 BAr END BuTTON 2
19507 DAX 3 |Ricip TRack FRAME CROSS BAR WiITH PADS -
89t b L |RiGio TrRAck FRAME CROSS BAR BRACKET 2
59512 D 5 RiGgID TRACK FRAME CrOSS BAR BRACKET SHiM, HEAVY 2
59513 D 5 Ricip TRACK FRAME CR0S5 BAR BRACKET SHIM, LIGHT I
59510 D & RicID TRAaAck FrRAME Cross Bar CLIP N
59508 D 7 |Ricio TrAck FRAME Cross Bakr CENTER BuTTon
59511 D 8 | Ricip Track FraME CRoss Bar "U" BoLt b

TrRAck FRAME, L.H.

Track FRAME, R.H.

NOTE - COMPLETE ATTACHMENTS ARE NO LONGER AVAILABLE,

ServICE PARTS may BE ORDERES AS REQUIRED.




—P0—

ATTACHMENTS

TR

46 -

W

EXTENDED TRACK FRAME (RIGID OR OSCILLATING) (Sp

ecial)

BBBBBBB




- 32—

ATTACHMENTS

N

No. REG'D
NUMBER o DESCRIPTION SERIAL NUMBER Al B
EXTENDED TRACK FRAME (RIGID OR OSCILLATING) (Special)
KEY TO LETTERS IN CAPTION -
4 - 254801 R93 Exvenpen TRack FrRAME ATTacHMENT (RiGID) (Less Swoes)
. B - 254802 R92 EXTENDED TRACK FraME ATTACHMENT (0scitLATInNG) (LESs Shoes)
(FacTory APPLICATION ONLY - ORDER ON MACHINE ORDER FORM)
}IjEf)} D | Ricip TrRACK FrRAME CrRoss Bar Stup Nut 8
103326 LockwasHER, 3/4" ¢
59509 D 2 | RiGip Track Frame Cross Bar Ewno ButTton 2
50507 DAX 3 | Rieio TrRack FRAME CRoss BAr wiTh Paps (Oroer 267143 R91) TDBK 501 To 34198 \
267138 RII 3 | Ricip TrAck FRAME Cross Bar TDBK 34199 up I
?r-'{\)l:j RG1 3 Ricip Track Frame CrossBaArR FIELD SERVICE PACKAGE (WiLL Work
For 59507 DAX) (For LisT oF PArTs sEe "Devails orF AssempLy") -
TDBK 501 To 34193 N
272557 Car Screw, 3/4 x 6-3/4" N.C. Hex Heao b
103324 LockwasHER, 3/4" L
8960 b Y | Ricip TRACK FRAME CR0SS BAR BRAGKET TDBK 501 1o 34198 ]
59512 D 5 CrRosS BAR BRACKET SHiM, Heavy TDBK 501 7o 311198 2
59513 D 5 | CrRoss BAR BRACKET SHIM, LIGHT TDBK 501 1o 34198 Y
281095 RI 5 | Riaio Track FraMe Cross Bar SHim (HeEAvy) TOBK 34199 up I
22109G RI 5 | Ricio Track FrameE Cross BAr Suim (MeDiuM) TDEK 34199 ur X
281037 RI 5 | Rieio TrAck FranE CROSS Bar Suim (LicHT) TDBK 34199 ue X
181431 Cap Screw, 1/2 x 1-1/2" Hex Heao I
103323 Lockwasker, |/2" i
59510 D € | Riaip TRACK FRAME Cross Bar CLIP TDBK 501 7o 31.l|98 I -
59508 D 7 | Cross BAR CENTER BUTTON | )
53237 D & | Track Link, R.H. TDBK 501 1o 33248 66 166 7
263933 RI 8 | Track Limk, R.H. TDBK 33249 up 70 [0
53240 DA 9 | TrRack LINK PIN TDBK 501 to 33248 66 |66
263943 RI 9 | Track Link Pin TDBK 33249 up e
53239 D 10 | Track LiINk BusHing TDBK 501 7o 33248 iz |72 |
263941 RI 10 | TrRack Link BusHing TDBK 33249 up 70 [0
263942 RI 10 | TrACk MASTER LiINK BUsHING TDBK 33249 up 2 |2
53236 D Il | TRAck Link, L.H. TDBK 501 7vo 332L48 72 |12 |
263937 RI 11 Track Link, L.H, TDBK 33249 UP {0 [0}
53241 D 12 | Track MasTer Link Pin TDBK 501 7o 33248 6 |6
26394h RI 12 | TRACK MASTER LINK PIn TDBK 33249 up 2 |2
43712 DB 13 | Track MAsTER LiNk PIN LOCKWIRE TDBK 501 To 33248 6 |6
263945 RI 3 | Track MasTER Link Pin LeckwiRE TDBK 33249 ue 2 |2
53238 D 14 TRACK MASTER LINK TDBK 501 1o 392L3 6 |6
263939 RI 4% | Track MasTer Link, L_H. TDBK 33249 up 2 |2
263940 RI I% | TrAck MasTER Link, R.H. TDBK 33249 up 2 |2
2972 b y 1Y
16933 D 15 | TRACK IDLER SHAFT

X - As ReaguIRep




— 322-—

ATTACHMENTS

NE:';LR ':,EOF.' DESCRIPTION SERIAL NUMBER N; R,E‘:;
|
EXTENDED TRACK FRAME (RIGID OR OSCILLATING) (Special)—Continued
53335 D 16 | Track IDLER FELT WASHER, OUTER I |h
47334 b 17 | TRAcK IDLER FELT WASHER, INNER I T
18558 D 1& | TrRack IDLER Q1L SEAL y |k
&hoo px 19 | Track IoLer wiTH QiL Seat, 18550 D awo Wasker, 53335 D ol
431 o 20 | Track IDLER THRUST WASHER T T
181426 Cap Screw, 1/2 x 7/C" N.C. HEx HEAD RE
}5089 DA 2 Track |DLER THRUST WASHER BoLT Lock n l
h6g3z o 22 | TRACK IDLER CAP GASKET yoyh
6510 D 23 | TrRack IDLER CaP R
179843 Cap Screw, 3/8 x 1-1/2" N.C. Hex Heap 12 |12 o
103321 LockwaSHER, 3/8" 12 |2
37290 D 24 | Track 1oLEr LusricaTor (OPTIoNAL WITH 7329 DA) b1y
179629 DA 2 Track |oLEr LuBricaTor (OPT:ONAL WiTH 37290 D) T
£0353 D 25 | Track FraMe CRoss Bar STup a
60374 D 2C | FronT TRACK |DLER BRAGKET 2|2 T
181425 ] Cap Screw, /2 x 3/0" N.F. Hex Heap 2 |2
Cap Screw, 1/2 x 1" NJF. Hex Heap E
HEx Mut, |/2" N.F. N
LockwASHER, |/2" 10 |10
|
6U3T1 DA 27 | FrRoNT |DLER ADJUSTER 2 | 2
60355 DA TrRACK FRAME, COMPLETE, L.H. TDEBK 501 1o 34198
60356 DA TRAck FRAME, CoMPLETE, R.H. TDBK 501 7o 34198
66969 D Track FRAME, COMPLETE, L.H. | N
66990 D Track FrAME, COMPLETE, R.H.
267131 R9I Track Frame, CompLETE, L .H. TDBK 34199 up
267132 R9| 28 Track FRAME, COMPLETE, R.H. TDBK 3“‘99 upP
Track RoLier, CoupLETE (ORTionaL wiTn 53343 DX) (SineLe FLANGE) 616
TRACK ROLLER SHAFT BRACKET, |NNER 10110
Cap Screw, 1/2 x 1" N.F. HEx HEAD 20 |20
LockwasHER, /2" 20 |20 -
TrACK RoLLER FELT WASHER, OUTER 20 |20
TrRack RoLLER FELT WASHER, CENTER 20 |20 T
TrACK ROLLER FELT WASHER, |NNER 20 |20
| TRACK ROLLER Q1L SEAL 20 (20
TrAck ROLLER RETAINER SNAP RING 20 |20
TRACK ROLLER RETAINER 20 |20
g DX 37 TRACK ROLLER THRUST WasHER SET (WiLL WoRK FOR 533M9 D) 10 |10
2 DX 38 | Track RoLLER BusHine SET (WiLL WORK FOR Y52l D) o |10
53343 DX 39 | TrRack RoLLER WiTH BusHines (S INGLE FLance) (Omper 53345 DC) 1o |10
53350 DB 4o | TrRack ROLLER SHAFT 10 |10
8hoz D 4y TRACK ROLLER SHAFT BRACKET, OUTER 10 |19
181427 CaP ScrREwW, 1/2 x I" N.F. HEx HEaD 20 |20
103323 LockwasHER, |/2" 20 (20
37290 D 2 TrACK ROLLER LuBricaTor (OfTionaL wiTH 17329 DA} 1o j1o
17829 DA B2 | Track RoLLER LuBrIcATOR (OPTionAL WiTH 37290 D) 10 |IC




el

—323 ~

ATTACHMENTS

. NUMBER i DESCRIPTION e T !KQTEGB'D
EXTENDED TRACK FRAME (RIGID OR OSCILLATING) (Special)—Continued
60367 DA 43 | TRACk ROLLER SHIELD, |NNER, L.H. 1]
181426 Cap Screw, 1/2 x 7/8" N.F. Hex Heao 818
103321 LocKWASHER, |/2" & 8
60368 pa 43 | TRACk ROLLER SHIELD, INNER, R.H. L]
181426 Cap Screw, I/2 x 7/8" N.F. Hex Heap g1 8
103321 LockwASHER, |/2" 8|8
60369 DA 44 | Track RoLLER SHi1ELD, OuTER, L.H. L]
181426 Cap Screw, |/2 x 7/8" N.F. Hex Heao 8|8
103323 LockwASHER, [/2" 818
60370 DA 4y | Track RoLLER SHIELD, OUTER, R.H. I |
181k26 Cap Screw, 1/2 x 7/8™ N.F. Hex Heao 8(8
103323 LockwasHER, |/2" 818
9055 DX 45 | LARGE DIAMETER FRONT IDLER (ZO—B/U" DIAMETER)
(ALso LARGE DIAMETER FRONT |DLER - SPECIAL) TOBK 501 1o 52000 2| 2
263421 RII Ls | FronT IDLER wiTh BusHings anD 2 OiL SEALs, 53353 DA TDBK 32001 up 2| 2
i5ph2 px 4& | FronT IDLER BusHing (SET of 2) 2|2
256938 RYI 47 | FrRonT [DLER OIL SEAL 20 |20
60354 D RiGID TraCk FRAME CROSS BAR CLAMP TDBK 501 To 34198 1
TDEKM 34199 up 2
186300 Cap Screw, 3/4 x 5" N.C. Hex Heao 4
103326 LockwasHer, 3/L" n
60373 D HEAVY FRONT |DLER GUIDE SPACER TDBK 501 To 32000 y 1A
263952 R9I Track (| Section) (LeEss SHoes) (Wit Work For 65116 D or
263954 R91) B
181key CAP SCREW, 1/2 x 1" N.F. Hex Heap @) 8|8
103323 LockwasHER, [/2" @ 818
181427 Car Screw, 1/2 x 1™ N.F. Hex HEap @) 32 |32
103323 LockwasHER, |/2" @) 32 |32.
. 267141 RI Ricip Track FraME Cross BAr STup TDBK 34199 up 3
A 2671k2 R1 DoweL Pin (Useo with 267143 RgI) TDBK 501 to 34198 I
109357 Track Frave GuIDE RoLLER LuBricaTor (ALeEMmiTE 1606) 2
10946 | TrAck Feame GuiDe RoLLEr LusricaTor {LincoLn 5000) (OptionaL
WITH 119512) 2|2
1gste Track FraMme GUIDE RoLLer LusricaTor (ALemiTe 1610) (OPTionAL

witH 10gU6])

@) For 53536 DAX SPROCKET SHIELD

@38 - 8lo1 D ano & - 8402 D 1N STANDARD UniT.




— 32]4 p—

ATTACHMENTS

v iiLg

L676 ©3 10§ AL

@9 19

veo | /

E 57 [
®

~
~

(reweds) X9TING 1TIS

99 90 €9

[

]
!
'
74

i / /
86 & 1%

|
] i
06 61




ATTACHMENTS

DESCRIPTION SERIAL NUMBER

BELT PULLEY (Special)

53260 DA BELT PULLEY ATTACHMENT (WITH POWER TAKE-OFF SHAFT)

(TrRACTORS NOT EQUIPPED WiTH POWER TAKE-OFF )

(FACTORY APPLICATION - ORDER ON MACHINE ORDER FORM)

(FIELD APPLICATION - ORDER THROUGH REGULAR SERVICE PARTS CHANNELS)
53261 DA |BELT PuLLEY ATTACHMENT (LESS POWER TAKE-OFF SHAFT)

(TRACTORS EQUIPPED WITH POWER TAKE-OFF)

(FIELD APPLICATION ONLY - ORDER THROUGH REGULAR SERVICE PARTS CHANNELS)

2101l SEE POWER TAKE-OFF, REAR ALSO BELT PULLEY DRIVE SHAFT

45558 DA

15

BerT PuLLey RETAINING WASHER BoLt Lock

L9178 paA |6 | BELT PULLEY RETAINING WASHER
181364 CAP Screw, 3/G x 1" N.F. Hex Heap
264370 R9I } 17 |Bect Puttey (11" DiameTeR % 8-1/2" Face) (WiLL Work ror 49558 DA)
26371 R 7 | Bewt Putiey (12-1/2" Diaweter x 8-1/2" Face) (WiLL Work ror 53524 DA)
6679 DX 18 | BELT PULLEY OIL SEAL RETAINER WITH FELT Wasuer, 48524 D ano
Oi1L SeaL, 53970 D
179842 car Screw, 3/8 x 1-3/8" N.C. Hex Heap
103321 LockWASHER, 3/8"
48524 p 19 | BeLt PuLLEY O1L SEAL FELT WASHER
53970 D 20 | BeELT PuLLEY OIL SeAL
48526 D 21 |BeLT PuLley O1L SEAL RETAINER GASKET
ST 206 22 | BeLt PuLLey Bearing (1.H.)
6682 D 23 | BELT PULLEY BEARING CAGE
48521 b 24 | BeLT PuLLey BearinNg CAGE SHiM, HEAvY
h8522 D 25 | BELT PuLLEY BEARING CAGE SHIM, MEDIUM
h8523 D 26 BELT PuLLeEY BEARING CAGE SHIM, LIGHT
53251 D 27 BELT PULLEY GEAR, |7 TEETH
53252 D 28 | BELT PULLEY SHAFT
103689 29 |FoLLows ReFerence No. 36
27046 D 30 |BELT PULLEY BREATHER FELT
27048 D 31 | BELT PuLLEY BREATHER SCREEN
27044 p 32 | BELT PULLEY BREATHER PIPE
108687 33 | FolLLows REFERENCE No. 36
103876 34 | FoLLows REFERENCE No, 36
| 06645 l 35 | FoLLows ReFerence No, 36

X - As REQUIRED




__326 o

ATTACHMENTS

DESCRIPTION

SERIAL NUMBER

BELT PULLEY (Special)—Continued

6846 DX 36 | BELT PULLEY GEAR BOX WITH PIPE PLuGS T A e N {"__T_ B -
106645 PIPE PLug, |-1/2" CouNTERSUNK HEAD B T {2 ] T
I03876 PiPe PLug, 1" CounTERSUNK HEAD | I
108687 i STREET ELL, 1" L e 3 - i m"f | | -

103689 ‘ PiPE CaP, "
Lgskz o 37 |BeLT PuLLev CARRIER SHiM, HEAVY

Losk3 p 38 | BeLT PULLEY CARRIER SHIM, MEDIUM
hoshh p 39 |BeLT PULLEY CARRIER SHIM, LIGHT X
45558 DA ho |BeLt PuLiey PinioN RETAINING WASHER BoLT Lock
49178 DA b1 | BELT PuLLEY PinNION RETAINING WASHER
18136k cap Screw, 3/8 x 1" N.F. Hex Heao 2
53256 D L2 |BeLt PuLLey Pinion, |6 TEETH |
hgshé p 43 | BELT PuLLEY Pinion SHAFT REAR BEARING RETAINER
179837 Car Screw, 3/8 x 3/4" N.C. HEx Heap 2
103321 LockWASHER, 3/8" 2

ST 206 Ui | BELT PuLLEY PINioN SHAFT BEARING, REAR (1.H. - L-340)

8390 DB 45 | BELT PULLEY CARRIER TBK 6950 up
179862 cap Screw, T7/16 x 1=1/2" N.C. HEx HeaD 8

16138 RI CAP ScREW, 5/8 x 2-3/8" N.C. Hex Heap Y
179950 Cap Screw, 3/% x 1-3/4" N.C. HEx HEeap TBK 3460 up [ 1 -
220081 Hex Nut, 3/4%7" N.C. TBK 3460 up [

103322 LoCKWASHER, /16" _T 8 L
103325 LockwAsHER, 5/8" [ % ] PR
8390 DBX 45 | BELT PULLEY CARRIER WITH STOP SCREW, 63M|6 D AND 3/8" LOCKWASHER
(WiLL Womrk For 8390 D Anp DA) TBK 501 to 6949
53255 D 46 | BELT PULLEY PINION SHAFT
5T 215 U7 | BELT PuLLeY Pinion SHAFT BEarING, FRonT (I.H. - c-240)
53253 D 48 | BeLt PuLLEY CoupLiNg, |6 TEETH

49178 DA UG | BeLt PuLLey CoupLinG RETAINING WASHER

CaP ScREW, 3/8 x 1" N.F. HEx HEAD

na

BELT PULLEY

CouPLING RETAINING WASHER BoLT Lock

BELT PULLEY

SHIFTER CoupLING, |6 TEETH

52 | POWER SHAFT

BeariNG CAGE BAFFLE

D 2616 53 | Beut PuLtey SHiFTER PorpeT (OPTIONAL WITH |3722 D)
13722 D 53 | BeLT PuLiey SHIFTER PorpeT (OpTionaL wiTH D 2616)
6163 D 54 | BeLt PuLLey SHiFTER PopPET SPring {WILL WoRK FOR 47823 D)
49105 D 55 | BELT PuLLEY SHIFTER POPPET BUSHING
21843 HEX JaM NuT, 3/4" N.C.

X - As RequiIrep




_32‘[' —

ATTACHMENTS

NS‘:‘F:-ER “NE:_‘ DESCRIPTION | SERIAL NUMBER ‘ R:g,'o
BELT PULLEY (Special)—Continued
ST 205 A 56 | BELT PULLEY GEAR BEaRING (l.H. - €-235) |
49178 DA 57 | BELT PuLLEY GEAR BEARING RETAINING WASHER |
18136k Cap Screw, 3/8 x 1" N.F. Hex Heao 2
L5558 pA 58 | BELT PULLEY GEAR BEARING RETAINING WASHER BoLT Lock |
49538 D 59 | BELT PULLEY GEAR BEARING COVER GASKET I
Ygslis D 60 | BELT PULLEY GEAR BEARING COVER |
179837 car Screw, 3/8 x 3/47 N.C. Hex Heap 3
. 10332] LOCKWASHER, 3/8" 3
hgsl | pa 61 | BELT PULLEY SHIFTER PIN 2
8393 DA 62 | BELT PULLEY SHIFTER FORK |
1811370 CAP ScrEW, 3/8 x I-1/B" N.C. HEX HEap I
103321 LocKkwAsHER, 3/8" I
5532 DA 63 | BELT PULLEY SHIFTER FORK KEY |
45532 DA 63 | BELT PULLEY SHIFTER LEVER KEY I
61756 D 64 | BELT PULLEY SHIFTER SHAFT TBK 9298 up I
h9§'§'{ D EUp | BELT PULLEY SHIFTER SHAFT TBK 501 1o 9297 |
8314 pxA | 65 |BELT PULLEY SHIFTER HAND LEVER wiTH Hanoie, 41597 DA L
(OpTioNAL wiTH 9643 D) TBK 9290 ur I
. 9643 D 65 |BELT PULLEY SHIFTER HAND LEVER AND HanoLe (ONE PiEcE)
(OpTionaL wiTh 8814 DXA) |
Q@ 039557 PivoT PIN |
103408 CotTer Pin, 3/16 x |-1/4" |
6848 b 65A | BELT PULLEY SHIFTER LEVER TBK 501 To 9297 |
1 79840 car Screw, 3/8 x 1-1/8" N.C. HEx HEaD I
103321 LockwAsHER, 3/8" I
41597 pa 66 | BELT PULLEY SHIFTER HAND LEVER HAnDLE (Usep wiTh HanoLe 8814 DXx) TBK 9298 ue |
8807 DA 67 | BeLT PuLLEY SHIFTER LEVER TBK 9298 up |
179841 CAP ScREW, 3/8 x -1 /4" N.C. HEx Heap I
103321 LOCKWASHER, 3/8" |
61763 D 68 | BELT PULLEY SHIFTER LEVER RoD TBK 9298 up I
. 103026 Hex Nut, 3/8" N.F. 2
103384 cotter Pin, 1/8 x 3/ I
48906 D 69 | BELT PuLLeEY SHiFTER LEVER Rop ApJusTing BLock TBK 9298 up [
107762 CotTer Pin, 3/32 x 5/38" |
61762 D 70 | BELT PuLLEY SHIFTER HAND LEVER BRACKET, COMPLETE TBK 9298 up ]
179862 Cap Screw, (/16 x [-1/2" N.C. Hex Heap 2
L5557 D BELT PULLEY SHIFTER SHAFT PLuc TBK 501 To 3459 |
61764 D BELT PULLEY SHIFTER HAND LEVER BRACKET SPACER TBK 9298 up 2
63416 D BELT PULLEY SHIFTER FORK STOP SCREW TBK 6950 up |
103321 Lockwasher, 3/8" I
258574 R9I BELT PULLEY DRIVE PiNIoN AND GEAR (MATCHED) F1ELD SERVICE
Packace (WiLL Work For 53251 D anc 53256 D)




_328 -

ATTACHMENTS

A-25221

FRONT POWER TAKE-OFF COUPLING (Special)

53016 DA FRONT POWER TAKE-OFF COUPL ING ATTAGHMENT (T-6)
(MAcHINE ATTACHMENT)
53826 DA FRONT POWER TAKE-0FF COUPLING ATTACHMENT (TD-0) (MACHINE ATTACHMENT) |
( (*)ALsce Usep on MobiFiep UniTs, Bucyrus -ERIE No. 17)
33681 D |~ | FroNT PowER TakE-oFF FAN DRIVE PULLEY KEy (WooDRUFF No. B NickKEL STEEL) 2
8565 DBX 2 | FrowT POWER TAKE-OFF FAN DRIVE WiTH 2 PINS, LTHGD D Anp b Stups,
57714 b (10-6) r
8506 DAX 2 | FronT PoWER TAKE-oFf FAN DRIVE PULLEY WITH 2 Pins, 47490 D
ano b Stups, 57714 D(T-6)
18767 D 3 FrouT PoWweR TAKE-OFF FAN DRIVE PuLLEY NUT LockK
k253 D I | Front Power TAkE-OFF FAN DRIVE PuLLey Nut  (TD-6) I
53814 D I | Front POWER TAKE-OFF FAN DRIVE PuLLEY Nut  (T-6)
&505 D 9 FRONT POWER TAKE=OFF COUPLING, 1} TeeTn
51268 D 6 | FroNT POWER TAKE-OFF SHAFT RETAINER 2
H1269 D T FRONT POWER TAKE=OFF SHAFT FELT WASHER
51271 D & | FronT PoWER TAKE-OFF SHAFT FELT WASHER RETAINER 2
hTEhh D 9 FroNT PoWweR TAKE-oFF CouPLING STub Nut Lock 3
47h90 D 10 | FronT PoweR TAKE-QFF DRIVE PIN 2
57714 D I FRONT POWER TAKE-OFF COUPLING STUD [
103026 HEx NuT, 3/8" NF. 6
56698 D |2 \Fnom] POWER TAKE-OFF STARTING CRANK ADAPTER (1_£)

GDFOR TABULATION OF MANUFACTURER CUSTOMERS SEE |INTRODUCTION PAGE




ATTACHMENTS &

A-8783

POWER TAKE-OFF, REAR, ALSO BELT PULLEY DRIVE SHAFT (Special)

53259 DA POWER TAKE-0FF ATTACHMENT |
(FACcToRY APPLICATION - ORDER ON MACHINE ORDER FoRrM)
(FIELD APPLICATION - ORDER THROUGH REGULAR SERVICE PARTS CHANNELS )
68’43 D [ PoWER: TAKE-OFF SHAFT EnD Cover (NoT BELT PuLLEY) - I |
179932 car Screw, 5/8 x 2-1/4" N.C. Hex Heao b e
. 103325 LockwasHER, 5/8" I
109461 2 | Power TAkE-OFF SHAFT BEARING LuBricaTOrR (LincoLn 5000)
(OPTIONAL WiTH [195]2) |
119512 2 | Power TAKE-OFF SHAFT BEARING LuBricaTor (ALEMmITE 1610)
(OpTionaL wiTH 109LE]) |
8391 Dx 3 POWER TAKE-OFF SHAFT BEARING OIL SEAL CAGE WITH Oi1L SEAL, 53967 D |
179838 Car Screw, 3/8 x 7/8" N.C. Hex Heap i
103321 LOCKWASHER, 3/8" L
53967 D L POWER TAKE-OFF SHAFT BEARING OIL SEAL, QUTER |
h95h? DA 5 PoWER TAKE-OFF SHAFT BEARING CAGE GASKET |
LE514 b 6 | POWER TAKE-OFF SHAFT BEARING RETAINING SNAP RING, OUTER |
. 48512 D 7 |PoWweER TAKE-OFF SHAFT BEARING RETAINING SNAP RiING, OUTER |
ST 205 A 8 | Power TAKE-OFF SHAFT Bearing (1.H.)
53968 D 9 | POWER TAKE-OFF SHAFT OIL SEAL, |INNER ]
8392 DAX 10 |PoweR TAKE-OFF SHAFT BEARING CAGE WITH OIL SEAL, 53968 D K
u951i'(‘ DA Il POWER SHAFT BEARING OIL SEAL CAGE GASKET |
53257 DAX 12 | PoweR TAKE-OFF SHAFT, COMPLETE !
. 21249 b 13 | PoweR TakE-OFF SHAFT GRoov-PIN, 3/16 x 1-3/8" (Tvre |) TBK 501 To 6949 |
20117 DA 14 |POWER TAKE-0FF SHAFT COUPLING I
107562 STeeL RiveT, |/B x 2-1/2" Rounc Heao I




— 330—

ATTACHMENTS

10 .
11-. 58
12--==
13-
14 -
8 9. 15
VN

~ ~

! ;
49 50
TBK 501 to 9297 B-778A
REDUCED SPEED POWER TAKE-OFF, REAR (Special)
58092 DA REDUCED SPEED REAR POWER TAKE-OFF ATTACHMENT (540 R.P.M.)
(FAcTorRY APPLICATION - ORDER ON MACHINE ORODER FORM)
(F1eLp APPLICATION - ORDER THROUGH REGULAR SERVICE PARTS CHANNELS )
ehos5 D PoWER TAKE-OFF SHIFTER HAnD LEVER Rop, 61763 D wiTH BrackeT, 61762 D {
AND ADJUST ING BLock, 40G06 D (WiLL WoRk For SG067 D AnD 50078 DX) TBK 501 To 9297 ]
58064 DXA | | PowEr TAKE-OFF SAFETY SHIELD, COMPLETE
179818 CaP Screw, 5/16 x I™ N.C. Hex HEAD N
103320 LockwaskER, 5/ 16" n
58065 D 2 Power TAKE-OFF GEAR AND SHAFT OIL SEAL
8810 DX 7 | Power TAKE-OFF GEAR AND SHAFT OiL SEAL RETAINER wiTH OIL SEAL, 58065 D 1
58080 D in POWER TAKE-OFF GEAR AND SHAFT Oi1L SEAL RETAINER GASKET
8812 D 5 | Power Take-ofFF Housing CoVvEeRr |
181370 car Screw, 3/8 x 1-1/4" N.F. HEX HEAD 9
103026 HEX NuT, 3/8" N.F. 9
103321 LoCKWASHER, 3/8" [
L \
58081 D | 6 l PoWER TAKE-OFF HousinGg COVER GASKET
ST 214 7 | Power Take-oFF Pinion BEaRiNg, REar (1.H. - L-240)
56086 DA 8 | Power TAKE-OFF Pinion, I8 Teetn
ST 205 A 9 PoweER TAKE-OFF PinNioN BEARING, FRONT (1.H. - Cc-235)
108689 . 10 lroN PIPE CaP, |"
27048 D 11 | Power TAKE-OFF BREATHER SCREEN
27046 D |2 | POWER TAKE-OFF BREATHER FELT
E?Ohh D 13 PoWER TAKE-OFF BREATHER PIPE
108687 1 STREET ELBOW, |" I




ATTACHMENTS

DESCRIPTION SERIAL NUMBER Rgg‘b
REDUCED SPEED POWER TAKE-OFF, REAR (Special)—Continued
8811 px I5 | PoweR TAKE-OFF HOUSING WITH PIPE PLUGS |
179927 CaP Screw, 5/8 x |-1/2" N.C. HEx Heap I
. 179931 CaP Screw, 5/8 % 2" N.C. Hex Heap 5
179950 cap Screw, 3/4 x 1-3/4" N.C. Hex Heap |
22008 Hex NuT, 3/4" N.C. |
103325 LockwASHER, 5/8" 3
103869 PIPE PLuc, 3/4" Sauare Heap 2
103870 PIPE PLug, |" SquaRe HeaD |
. L9541 DA TG | Power TAKE-OFF SHIFTER Pin (WILL WORK FoR 45533 DA) z
8809 DA I7 |Power TAKE-OFF SHIFTER FORK |
181370 CaP Screw, 3/8 x 1-1/H" N.F. Hex Heao I
103321 Lockwasner, 3/8" |
50073 DB } 18 JPDWER TAKE=OFF SHIFTER COUPL NG |
48512 b I 19 IPowzn TAKE=-OFF SHAFT BEARING RETAINING SNAP RING, SMALL |
58069 D } 20 1Pow5n TAKE-OFF SHAFT OIL SLINGER |
4851k p i 21 | PowER TAKE-GFF SHAFT BEARING RETAINING SNAP RiNG, LARGE |
ST 204 A l 22 PoWER TAKE-OFF SHAFT BEARING (1.H. - L-235) |
530'{1# DBX 23 PowErR TAKE-OFF SHAFT WITH CouPLiING, 20117 DA anD
RIVET, 107562 |
. 20117 DA 2k PoWER TAKE-OFF SHAFT COUPLING |
107562 SteeL River, |/4 x 2-1/2" Rounp HeaD ]
53968 D 25 PoWwER TAKE-OFF SHAFT O1L SEAL, |NNER |
58068 D 26 | PoweEr TAkE-OFF HOUSING GASKET |
8808 DX 27 | PoWER TAKE-OFF SHAFT BEARING CAGE WiTH OIL SEAL, 53968 D [
58068 D 28 | PoweER TAKE-OFF SHAFT BEARING CAGE GASKET |
41597 D 29 | PoWwER TAKE-OFF SHIFTER HAND LEVER HANDLE
(Usep<with LEver 8814 DXA Oniv) ]
881l pxa 30 | PoweER TAKE-OFF SHIFTER HAND LEVER wiTH HanoLe, %1597 D
(OPTiONAL MITH 9643 D) |
103408 CotTER PIn, 3/16 x [-1/7 - |
. Q o347 PivoT PIN |
96]43 D 30 Power TAKE-OFF SHIFTER HAND LeEveEr Ano HanorLe (ONE Prece) |
(OpTionaL wiTH 8814 DXA)
58070 D 3] | PoWwErR TAKE-OFF SHIFTER SHAFT |
45532 DA 32 | PowErR TAKE-OFF SHIFTER FoRrk KEY |
. 45532 DA 32 PoWER TAKE-OFF SHIFTER LEVER KEY |
4g105 b 33 | PowerR TAKE-OFF SHIFTER POPPET BUSHING |
218443 Hex Jam Nut, 3/B7 N.C. |
61163 D 30 | Power TakE-oFF SHIFTER PopreT SPring (WiLL Work For 47823 D) I
. D 2616 35 | PoweR TAKE-oFF SHIFTER PoPPET (OPTioNAL wiTH 13722 D) |
13722 D 35 | PoweR TAKE-OFF SHIFTER POPPET (OPTIONAL WITH D 2616) |




DO
ATTACHMENTS

Nf&:fzn :EOF.' ‘ DESCRIPTION SERIAL NUMBER R:c?'b
REDUCED SPEED POWER TAKE-OFF, REAR (Special)—Continued
Lshhos p 36 | Power TAkE-oFF HousiNe CovER DOWEL PIN 2
ST 20| 37 | POWER TAKE-OFF GEAR AND SHAFT BEARING, REAR (l.H. - C-245) TDBK 501 To 13633
ST 202 37 | Power TakeE-oFF GEAR AND SHAFT Bearine, Rear ([.H. - c-2b5) TDBK |363M up
ST 205 A 38 PoWER TAKE-0FF |DLER GEAR BEARING, REAR (l.H. - C-235)
58085 DA 39 | PoWER TAKE-OFF GEAR AND SHAFT, 23 TEETH |
58083 D o Fower TAKE-OFF |DLER GEAR, 2L ano 30 TeeTH |
ST 210 Y1 | Power Take-oFF GEAR AMD SHAFT BEARING, FRoNT (|.H. - L-330) TDBK 501 to 13633
ST 241 b PoOWER TAKE-OFF GEAR AND SHAFT BEARING, FrRonT (l.H. - C-330) TDBK 13634 up
ST 200 ite} POWER TAKE-OFF [DLER GEAR BEARING, FRONT (I.H. - L-335) | o
58072 D L3 | Power TAKE-OFF HoUSING SPAGER
8607 DA Ll | PoweErR TAKE-OFF SHIFTER LEVER
| 79842 ‘ Car Screw, 3/8 x 1-3/8" N.C. Hex Heap
103321 I LockWASHER, 3/8" |
61763 D h5 PoWER TAKE-oFF SHIFTER LEVER RoD TBK 9298 ue
103026 Hex Nut, 3/8" N.F. 2
103384 CoTTER Pin, 1/8 x 3/4"
h8906 D b6 1Power TAKE-OFF SHIFTER LEVER Rob ADJUSTING BLOCK TBK 9298 up
107762 CoTTER PIN, 3/32 x 5/8" |
61762 D U8 | Power TAKE-OFF SHIFTER HAND LEVER BRACKET WITH ARM AND PIvOT PIN  TBK 9298 up [
179862 CAP ScrEW, 7/16 x 1-1/2" N.C. Hex HeAp 2
58067 D 49 |Power TakE-OoFF SHIFTER LEVER Rob (ORDER 64955 D) TBK 501 7o 9297
103026 Hex Nut, 3/8" N.F. 2
103334 CotTEr Pin, |/8 x 3/4" 2
58@78 DX 50 POWER TAKE-OFF SHIFTER HAND LEVER BRACKET WITH Pivor PIN

(oroer 64955 D)

TBK 501 To 9297

191309

CAP ScrRew, 7/16 x 2-1/8" N.C. HEx HEAD

n






